
1. REPORT DATE: 00/0 0, 
2. BUREAU: FUS 
3. SECTION(S): 
5. APPROVED BY: 

DIRECTOR: 
SUPERVISOR: 

6. PERSON IN CHARGE: 
8. DOCKET NO: A-220006 

CAPTION SHEET CASE MANAGEMENT SYSTEM 

4. PUBLIC MEETING DATE: 
00/00/00 

7. DATE FILED: 09/19/97 
9. EFFECTIVE DATE: 00/00/00 

PARTY/COMPLAINANT: 

RESPONDENT/APPLICANT: WESTTOWN TOWNSHIP 

COMP/APP COUNTY: UTILITY CODE: 220006 

ALLEGATION OR SUBJECT 

APPLICATION OF WESTTOWN TOWNSHIP FOR APPROVAL OF 1) THE RIGHT TO OPERATE THE 
WESTTOWN WATER TREATMENT COMPANY, D/B/A WESTTOWN SEWER COMPANY AND TO PROVIDE 
SERVICE OUTSIDE THE MUNICIPAL BOUNDARIES, DOCKETED AT A-220006; 2) APPROVAL OF 
THE TRANSFER TO THE TOWNSHIP OF ALL TANGIBLE OR INTANGIBLE PROPERTY USED OR 
[...]
submitted to and approved by the Department about how the limited available 
capacity w i l l be allocated. Connections must be limited to remaining 
capacity as determined as the difference between the permitted capacity and 
the 3 months maximum average flow, over the past year. 

However, as a result of a recent Department inspection of the f a c i l i t y , (coov of 
inspection report attached) significant questions exist as to the validity of 
the flow records provided, as such, the submitted "connection of available 
capacity" report must provide r a i l explanation of the flow record inconsistencv. 

Further, i t may benefit the interests of a l l concerned, the Westtown Sewer 
Company, the developers affected by the limitations on connections, and Westtown 
Township to seriously consider the immediate installation of new flaw 
measurement f a c i l i t i e s . Tne flow measurement device should be capable of 
indicating, recording and totalizing flow on a continuous basis. 

Finally, as requested enclosed please find copies of the Westtown Sewer 
Company's NPDES Permit* 0031771 and their existing part I I permit* 1575402. 

I f you should have any questions please feel free to c a l l me or 
John M. Veneziale of my staff at 215 270-1971. 

Very truly yours, • 

GLENN K. STINSON, R.S. 
Sewage Facilities Consultant 

cc: Chester County Health Department 
Chester County Planning Commission 
Westtown Sewer Company 
Planning Section 
Re 30 (i)2S.:9 

1-16 
V E R K E S A S S O C I A T E S I N C . 



P»pUMIIIMITT Ot 

E n v i r t H t m « n t a i fiaiou NPDES Compliance Inspection Report Bur f tau o i W o l 
Q u a l i t y AAana 

Section At Nat ional D a t a System Coding 

Transacrion Cooe 

P A 

NPDES Yr/Mo/Doy 

i r 12 

Inspecrion Type 

17 is j /^ 
Iruoeaor 

19| 

Far type 

20 z 
Section B: Facil i ty Data 

Name and Location of Facility Inspected Entry Time/Date Permit Effecrive Date Entry Time/Date Permit Effecrive Date 

Exit Time/Date Permit Sxptraiion Dare 

"7 - /0 - ?£? 
Municipality . , ./ 

Exit Time/Date Permit Sxptraiion Dare 

"7 - /0 - ?£? 

Nome. Address of Ressoraible Offidal Tirie 

Tetephone 

Yes 

Corrtorred 

Ha 

(S 

^ 1 r 1 M ^ . ^ ^ ^ ^ ^ ^ ^ ^ 

Section C: A r e a s Eva lua ted During Inspection 
- Safe factory, I - fmprovement Needed. U » Unsatisfactory, D - Does Not Apply, Blank " Not Evaiuared) 

, Permit Veri nca tion 

Compiiance Schedule 

Records/Reports 

Other (Specify): 

u Row Measurement 

Lafaorotory/QA 

Setf-Monrtormg Program 

Effi uen r/Recerving Warers 

Operation / Maintenartze 

Pre treatment 

Section D: Summary of Violationf/Recommendatioru/Comments (Attoeii additional sheots if necessary) 

"L \^ '< K, e 

O I— v > ^ , . * - P A Cfe 

ImpeCTor Name inspector Signature Tirie 

CO 55 

ImpeCTor Name inspector Signature Tirie 

CO 55 
Telephone ^ • / y ' 

Name of Person interviewed 

; \ / a i n 

Signature of Person Interviewed Tttie Dare Name of Person interviewed 

; \ / a i n 

Signature of Person Interviewed Tttie 

Teieonone 

THIS DOCUMENT IS OFFICIAL NOTIFICATION THAT A REPRESENTATIVE OF THE DEPARTMENT Or ENVIRONMENTAL RESOURCES. BUREAU 
O " WATER OUALin ' MANAGEMEKT. INSPECTED THE ABOVE FACILITY. THE FINDINGS OF THIS INSPECTION ARE SHOWN ASGV'E AND ON 
Af-'Y ATTACHED PAGES. 

AtVY VIOLATIONS WHICH WERE UN CONNER ED DURING THE INSPECTION ARE INDICATED. VIOLATIONS MAY ALSO BE DISCOVERED UPON 
EXAMINATION OF THE RESULTS Or LABORATORY ANALYSES OF THE DISCHARGE AND REVIEW OF DEPARTMENT RECORDS NOTIFICATION 
WILL £E FORTHCOMING. Ir SUCH VIOLATIONS ARE NOTECL 

Page - T of. 

m-i v £ n K E S A ' .SSPCi^TES INC. 



Environmmrrrai Amtounni NPDES Compiiance inspection Report ' Qurvou o i W a 
Q u a t t t y M a n a g * 

Additional Comments 

j 

^./"M mr^M rT?Nr •^'oL.'-

/0{ 
r* iI 

<Awio 6:0 a.\ SP&Cf* ^t^t /- "^CT-^rt^ r ^ f n / j / ^ , , 

J J J 
' t i e . 

.4 - U/vv-p^ V) 

i f f U ^ ^ 

•ft--

5, 

' • ' j i J
 1 

(** ^L^LA-f j ^t- pierUrd vt> Lu f+dtxr C?~£></r L^L,c 

i f n'rr* 
> i 

• I U . it 

^ 1 

Permit Nc^ PA £ O Z l ~ 

Dote: 

"7 / 

Poge of. K C S I O M A L OFFIC: 

m-z 



Omotrrrmwnt ef N P D E S C o m p l i a n c e i n s p e c t i o n R e p o r t 

OPERATION AND MAINTENANCE CHECKLIST 

1. Standby power or other equivalent provision is provided. 

2. Adequate alarm system for power or equipment failures is available. 

3. Operating schedules are established 

4. Plan tor emergency treatment control is established 

5. Maintenance record system exists and includes: 

a As-built drawings 

h. Maintenance log. 

c Repair log. 

\J 6. Required number of appropriately certmed operarors: (Indicate names and cemncate numbers'; 

5 i q w 7 

7. Established procedures ore avaitabie for Training new operators. 

B. Spare parts and supplies inventory and major equipment specifications are maintained 

9. Instructions are kept for operation and maimenance of each item of major equipment 

10. Operation and maintenance manual is available and kept up-to-date. 

11. Routine and preventive maintenance-are scheduled/performed on time. 

12. Controlled diversions and overflow are maintained and recorded 

13. Plant performance not .affected by organic or hydraulic overloads. 

Treatment Process 

Treatment Units 
Number of Units 

Treatment Units 
Number of Units 

Treatment Units Treatment Units 

f / / / / / 

I 0 O / / 
: 

n . / A f / - . 
T-T • i i \ L J i ^ ' • 1 

"••^ 'iin Of C 
t 

t 

/ ! 0 1 i 

1 / 
1 
1 

( ! / 

0 0 !? j 

/ i 1 
f 

j ! / ! / ! 
! i 
1 ! 

Satisfactory I - Improvemerri Needed U - Unsarisfacrary 
Blani: - Not Evaiuared D «= Does Not Apsty 

Fennit N 

Dote: 

c- PA ^ o 3 i 7 / 

Paoe 3 a,J± REGION f ' . OFFlCi 
m-3 



E n v r r o r i r n « n m i fi»*ourc«t NPDES Comptiance inspection Report B u r e a u o i W a t v r ' 

Q u a l i t y M a n a g a f T > * n f 

Stream Name 

E F F L U E N T / R E C E I V I N G W A T E R S E V A L U A T I O N 

Uastream Conditions/Location: 

Outfal l Number: ^ ^ 

Reld Measuremenrs: 

Row 

pH 

Dissolved Oxygen 

Chlorine Residual 

Temperature 

D5R Collecror Number 

Retd Measurements; 

B o w 

pH 

Dissolved Oxygen 

Chlorine Residual 

Temperature 

DER Collector Number 

a 9 

cr. s. 

> -
oc 

5.11 

mg/L 

mg/L 

Downstream Conditions /Location: 

" J 

Outfal l Number: 

Downstream Conditions/Location: 

Reld MeasuremenTs: 

Rcw 

pH 

Dissolved Oxygen 

Chlorine Residual 

Temperature 

DER Collector Number 

Reld Measuremenrs: 

Raw 

pH 

Dissolved Oxygen 

Chlorine Residual 

Temperature 

D5R Collector Number 

Reld Measurements: 

Row 

pH 
Dissolved Oxygen 

Chlorine Residua: 

Tempefature 

DER Coliecrcr Ny r rbe : 

c t .s . 

s.a 

mg/L 

mg/L 

s-a 

mg/L 

mg/L 

c f s . 

S.U. 

mg/L 

mg/L 

"C 

Paae of. 

Permr Nc^ PA_ O O Z ) ^ " - ! 

Date: 

rn-4 V S R K E S ASSOC I A T E E INC. 



WASTEWATER TREATMENT PLANT 

EXPANSION EVALUATION 

WESTTOWN SEWER COMPANY 

MEDIA, PENNSYLVANIA 

JUNE 1985 

REVISED 
JUNE 1988 

BU:KAF.T-HORK, I I C , COKSULTIKS ENGINEERS AND PLANNERS 

;ô h Ri-hUnd Avenue, P.O. Box York, Pennsylvcnu 17405 

• E « K E S A S S O C t t - f ES I N C . 



TABLE OF CONTENTS 

I . INTRODUCTION 

I I . CURRENT WASTELOAD CHARACTERISTICS AND PLANT PERFORMANCE 

I I I . EXISTING THEORETICAL TREATMENT PROCESS CAPACITIES 

IV. SOLIDS MASS BALANCE 

V. EXPANSION TO 0.53 MGD 

VI. EXPANSION TO 0.95 MGD 

VII. EXPANSION TO 1.35 MGD 

VIII. CONCLUSIONS AND RECOMMENDATIONS 

PAGE 

1 

1 

3 

5 

5 

9 

12 

16 

ATTACHMENT A - LAB ANALYSES 

EXHIBIT NO, 1 

EXHIBIT NO. 2 

EXHIBIT NO. 3 

EXHIBIT NO. 4 

EXHIBIT NO. 5 

SOLIDS MASS BALANCE 

SOLIDS MASS BALANCE 

SOLIDS MASS BALANCE 

SOLIDS MASS BALANCE 

SOLIDS MASS BALANCE 

CURRENT CONDITIONS 

DESIGN CONDITIONS 

0.53 MGO EXPANSION 

0.95 MGD EXPANSION 

1.36 MGD EXPANSION 

n 



I . INTRODUCTION 

This study has been prepared for the purpose of evaluating the potential for 

expansion of the Westtown Wastewater Treatment Plant. The flow scheme anc 

treatment processes contained in this plant are presented in the Solids Kass 

Balances included as Exhibits Nos. 1 "through 5. 

Each existing treatment process has been evaluated for treatment capacity and 

efficiency in accordance with the current PA DER's Design Guide!ines fcr 

Wastewater Treatment Plants. The findings, conclusions and recommencations cf 

this evaluation are discussed in the subsequent report sections. 

I I . CURRENT WASTELOAD CHARACTERISTICS AND PLANT PERFORMANCE 

The existing plant hydraulic and organic permitted loadings per NPDES Perr.it 

No. 0031771 and minimum required removal efficiencies of 85% are listed below: 

Flow 0.29 MGD 

BOD 220 mg/1, 532 lbs. per day (PPD) 

Suspended Solids (SS) 200 mg/l, 484 PPD 

As part of this study, three 8 hour composite wastewater samples were collected 

and tested for various parameters. The testing results for the three samples 

are included as Attachment A and indicate typical values for domestic 

^astewatsr. 

v-i 



Current records indicate an average daily flow of 0.20 MGD and average influent 

300 concentration of less than 200 mg/1. At present, one half of the activated 

sludge processes in the plant are in operation. In addition, the Discharge 

Monitoring Reports (DMR) submitted to DER/EPA over the past year show the plant 

performance to be within the NPDES limi t s . These facts indicate that 

additional available capacity exists within the existing plant. 

An inspection of equipment and tankage at the treatment plant was conducted to 

determine the condition and suitability of equipment and to confirm treatment 

unit sizes and capacities. Existing as-built plans suggest the aeration basin 

diameter to be 100 feet. Field measurements verify these tanks to be 88 feet 

in diameter which results in a 198,000 gallon/tank difference in volume. The 

remaining unit sizes were indicative of what is shown on the As-Built Plans. 

The gravity sand fi l t e r s are out of service and require maintenance and repair 

prior to being put back into operation. 

One of the two final clarifiers is currently in operation at the plant. A high 

sludge blanket was observed during the site v i s i t (April 10, 1986) with slight 

sol ids overflow into the effluent. Solids management will eliminate this 

problem. 

V-2 



I I I . EXISTING THEORETICAL TREATMENT PROCESS CAPACITIES 

To determine the treatment capacity of the individual existing processes, field 

dimensions were taken and equipment information obtained. The process 

capacities were then calculated following the current design guidelines found 

in PA DER's Sewerage- Manual, 6th Edition dated January 19S3, using influent 

concentrations of BOD and ammonia of 220 mg/1 and 15 mg/1 respectively. 

Individual process capacities are listed in Table I I I - 1, Theoretical Treat­

ment Process Unit Capacities. 

TABLE I I I - 1 
THEORETICAL TREATMENT PROCESS UNIT CAPACITIES * 

TREATMENT PROCESS UNIT MAXIMUM AVFRAGE DAILY 

Grit Chamber 2.47 
Fixed Bar Screen 7.79 
CFminutor 2.00 ** 
Main Lift Pumps: 

With Standby Facilities 0.21 
Without Standby Facilities 0.29 + 

Aeration Basins 1.36 
Aerators: 

Oxygen Transfer 1.45 
Mixing 1.19 

Final Clarifiers 0.96 
Gravity Sand Filters 2.04 
Chlorine Contact Tank 2.46 
Gas Chlorinator 0.38 
Aerobic Digester 0.53 
Blowers 0.29 

* Capacities based on current PA DER Design Guidelines and an average BOD 
concentration of 220 mg/1 and ammonia concentration of 15 mg/1. The unit 
capacities listed are per individual process and not system capacities. 

** The comminutor capacity was estimated at 2.0 MGD based on its measured 
physical dimensions. Nameplate and manufacturer information are not 
available. 

V-3 
Y E R K E S A S S O C I A T E S I N ! 



Through field measurements, i t was determined that the main l i f t pumps have a 

capacity of 0.214 MGO each. Pump manufacturer and model number were not 

available but i t is assumed that the two pumps operating simultaneously would 

have a capacity in excess of 0.29 MGD. Therefore, the main l i f t station is the 

f i rst f l ow 1imiting pi ant process. Additional pumps or pump replacement i s 

required to increase this process capacity. 

The blowers which supply air to the aerated holding tank are adequate for 

current sludge production and operation of the return sludge air l i f t s . These 

blowers, however, must also provide air for the air scour mode of the gravity 

sand filter backwash cycle when the filters are in operation. Therefore, these 

units are limited to design flow. 

The next limiting process unit is the gas chlorinator which is capable of 

disinfecting 0.38 MGD. By changing the rotometer to a greater capacity, an 

increase in flow can be realized with a minimum in capital costs. 

The aerobic digester (aerated sludge holding tank) has a sludge treatment 

•capacity equal to that quantity of sludge produced from a plant flow of 0.53 

MGD making i t the fourth limiting process. Additional tank volume (tankage) is 

required to increase the capacity of this limiting process. 

Surface loading to the final clarifiers limits their hydraulic flow to 0.95 

MGD. This is based on a surface loading of 500 gallons per day per square foot 

(G?u/Sr). To realize additional capacity would require the installation c 

V-4 
v £ R K E S A S S O C I A T E S I N ; 



another final clarifier and would require a major capital expenditure. 

The mixing ability of the mechanical- aerators is limited to a flow of 1.19 

million gallons per day. Increased capacity may be obtained by increasing 

aerator horespower. 

IV. SOLIDS MASS BALANCE 

To further investigate unit process capacities, a solids mass balance was 

performed for the plant on five different conditions: 

1. Current Condition (0.20 MGD) 

2. Design Condition (0.29 MGD) 

3. Expansion Condition (0.53 MGD) 

4. Expansion Condition (0.95 MGD) 

5. Expansion Condition (1.36 MGD) 

The 0.53 MGD and 0.96 MGD were selected since they represent the maximum flow 

that all critical treatment processes can safely treat without major 

modifications and capital expenditures. The 1.36 MGD expansion was selected 

because i t represents the limit of the aeration tanks and is more in-line with 

future flow projections. 

V-5 



The sol ids mass balance for each of the five conditions is presented in 

Exhibits No. 1 through 5. The mixed liquor suspended solids concentration 

(MLSS), food to microorganism ratio (F/K) and clarifier solids loading rates 

are all within acceptable 1imits in each mass balance. These sol ids mass 

balances also assume no reduction in BOD or SS through the chlorine contact 

tank. 

for all expansion alternatives i t was assumed the existing effluent standards 

set forth in the NPDES permit will be in effect. 

V. EXPANSION TO 0.53 MGD 

This scheme would require the main l i f t station to be upgraded from 0.21 MGO to 

0.53 MGD. Two 5 horsepower submersible pumps are proposed to replace the 

existing pumps and would l i f t raw sewage to the existing aeration basins. Only 

one of the two aeration basins would be in service since one is adequately 

sized to treat the 0.53 IMGD flow. 

The final clarifier presently out of service would have to be put into 

operation to efficiently treat the additional flow. In addition, the return 

sludge system would be modified to include telescopic valves and submersible 

pumps installed in the sludge control box. This modification is proposed in 

order to improve return sludge flow control and to maintain proper sludge 

blanket levels in the final clarifiers. 

v-6 
Y Z r . K L S A S S O C I A T E S I N C . 



The so lids mass bal ance for each of the f i ve condi tion s i s presented in 

Exhibits No. 2 through 5. The mixed liquor suspended solids concentration 

(MLSS), food to microorganism ratio (F/M) and clarifier solids loading rates 

are all within acceptable limits in each mass balance. These solids mass 

balances also assume no reduction in BOD or SS through the chlorine contact 

tank. 

For all expansion alternatives i t was assumed the existing effluent standards 

set forth in the NPDES permit will be in effect. 

V. EXPANSION TO 0.33 MGD 

This scheme would require the main l i f t station to be upgraded from 0.21 MGD to 

0.53 MGD. Two 5 horsepower submersible pumps are proposed to replace the 

existing pumps and would l i f t raw sewage to the existing aeration basins. Only 

one of the two aeration basins would be in service since one is adequately 

sized to treat the 0.53 MGD flow. 

The final clarifier presently out of service would have to -be put into 

operation to efficiently treat the additional flow. In addition, the return 

sludge system would be modified to include telescopic valves and submersible 

pumps installed in the sludge control box. This modification is proposed in 

order to improve return siudge flow control and to maintain proper siudge 

b'ianket levels in the final clarifiers. 

V-6 
YC >: K E S A S f O - . A T E f - I N C . 



The gas chlorinator would be modified by the installation of a higher capacity 

rotometer in order to disinfect the increased wastewater flow. The replacement 

of a rotometer represents a minor modification. 

A telescopic valve would be installed in the existing aerobic digester for the 

purpose of supernatant draw-off. The supernatant would flow to the main l i f l 

station and be returned to the aeration basin for treatment. 

This modification is proposed to concentrate the sludge in the aerobic digester 

and decrease the volume of sludge for final disposal. 

The estimated costs associated with this expansion are presented in Table V-l. 

V-7 
V E R K E S ASSCTZ iATE l 



TABLE V - 1 

ESTIMATED COST OF THE 0.53 MGD EXPANSION 

ESTIMATED CONSTRUCTION COST: 

Chlorinator Rotometer Replacement S 750 

Main Lift Pump Station: 

Pump Replacement 7,800 
Additional Wetwell 8,000 

Digester Supernatant Withdrawal: 

Telescopic Valve 3,200 
Piping '180 

Return Sludge System Modifications: 

Telescopic Valves 5,400 
Return Sludge Pumps s'.BOO 

Subtotal S 32,130 

Contingency @ 15% 4.820 

Total Construction Cost $ 36,950 

ESTIMATED ASSOCIATED PROJECT COSTS: 

Engineering, Legal, Financing @ 25% $ 9,240 
of Construction Cost 

Estimated Total Capital Cost S 46,190 

V-8 
V E R K E S A S S O C I A T E S INC-



VI. EXPANSION TO 0.95 MGD 

This scheme would require the main l i f t station to be upgraded from 0.21 MGD to 

0.95 MGD. The existing submersible pumps would be replaced with three 5 

horsepower pumps which would direct flow to both aeration basins for treatment. 

Additional yard piping (force main) would be necessary to connect the aeration 

basin which is currently out of service with the main l i f t station. Both final 

clarifiers would be placed in service. 

As mentioned in the 0.53 MGD expansion, the gas chlorinator would have to be 

replaced with a higher capacity rotometer. 

Sludge generation from the additional plant flow would exceed the existing 

treatment capacity of the aerobic digester. Currently, the aerobic digester is 

capabl e of treating the si udge produced by 0.53 MGD of f 1 ow with a BOD 

concentration of 220 mg/1. In order to treat the sludge produced by 0.96 MGD, 

an additional tank with an effective volume of 5,500 cubic feet would be 

required. A tank of this volume would be 22.3' x 22.3' x 13.0' deep which 

includes 2.0' freeboard. Air piping and diffusers would be installed in the 

tank to provide aeration and mixing. A telescopic valve would be installed in 

both the existing aerobic digester and the new digester for supernatant draw-

off. This supernatant would drain to the main l i f t station. 

The return activated sludge l i f t station would be modified as described for the 

C-.E3 MGD scansion. Providine 100% retvele would reouire two 3 ho-senower 

V-9 



submersible pumps placed in the existing sludge control box. Telescopic valves 